PonokoBOM

From RepRap
Revision as of 12:45, 29 November 2011 by Glenn (talk | contribs) (catchg)
(diff) ← Older revision | Latest revision (diff) | Newer revision → (diff)
Jump to: navigation, search

This Bill of Materials is complete for the instructions that have been written. More parts WILL be needed as more instructions are added. I may have made mistakes, however. This page is automatically generated. Do not edit it. If you think you need to edit it, or have found a mistake, contact RussNelson. The software which creates this listing is described at PonokoBOMcode. This BoM? is best for locating parts needed for a particular assembly. For procuring parts, Zach's parts lister at http://parts.reprap.org/ is best, but I have to figure out how to import this into it.

There are links to show changes at the bottom of the page. I've been changing the BOM in the last several days; here is a link to the BOM that existed before that: http://reprap.org/bin/rdiff/Main/PonokoBOM?rev1=1.8&rev2=1.3 . Apparently the BOM changed recently as well. That would be here: http://reprap.org/bin/rdiff/Main/PonokoBOM?rev1=1.9&rev2=1.8 .


PonokoBedChainFitting

  1 2200mm of 4.5mm ball chain
  3 8mm i/d compression spring approximately 16mm long
 12 M3 25mm screw
 12 M3 nut
 24 M3 washer
  3 M8 60mm screw
  6 M8 nut
  9 M8 washer


PonokoCornerAssembly

 24 4.5mm BBs ifthrust
  3 608Z skate bearing ifskate
 24 M3 25mm screw
 24 M3 nut
 48 M3 washer
  6 M8 washer ifthrust


PonokoExtruderAssembly

  1 0.1uF capacitor
  1 200-300mm of nichrome wire with a resistance of about 8 ohms
  1 35mm piece of 10mm diameter PTFE rod with a 3mm hole drilled down the centre
  1 40mm long piece of M6 brass bolt with a 3mm hole drilled right down the middle
  2 608Z skate bearing
  1 625ZZNSK bearing
  5 M3 20mm screw
  2 M3 30mm screw
  4 M3 40mm screw
  3 M3 50mm screw
 11 M3 nut
 23 M3 washer
  2 M5 25mm screw
  5 M5 30mm screw
  4 M5 nut
  1 M5 nyloc nut
  4 M5 washer
  1 M6 32mm o/d washer
  2 M6 dome nut
  2 M6 half- or press-nut
  2 M6 washer
  4 M8 nut
  1 M8 studding 110mm
  4 M8 washer
  1 PTFE tape
  1 PTFE thread sealing tape
  1 gear motor
  2 hole socket strip
  4 large M3 washer
  1 piece of hardened steel box-cutter blade
  4 small, stout springs
  1 thick, solid, insulated copper wire


PonokoExtruderSocketAssembly

  4 M3 16mm screw
  2 M3 25mm screw
  6 M3 nut
  8 M3 washer
  8 M5 30mm screw
  6 M5 nut
  2 M5 nyloc nut
 16 M5 washer


PonokoFrameBaseAssembly

  4 8mm diameter 500mm long bright steel rod
 12 M3 40mm screw
 12 M3 nut
 24 M3 washer
  4 M8 400mm studding
 16 M8 nut
  8 M8 washer


PonokoFrameBracing

 20 M3 25mm screw
 20 M3 nut
 40 M3 washer
  8 M8 600mm studding
  2 M8 650mm studding
 40 M8 nut
 40 M8 washer


PonokoOptoEndstops

  6 M3 25mm screw
  6 M3 nut
  6 M3 washer
  2 M5 16mm screw
  2 M5 nut


PonokoRepRap



PonokoRepRapXAxisAssembly

  2 1200mm 3.5mm (#6) ball chain
  1 1200mm of 3.5mm ball chain
  2 520mm bright steel rod ifNEMA23
  4 8mm diameter 500mm long bright steel rod ifNEMA17
  2 8mm diameter 500mm long bright steel rod ifNEMA23
  3 M3 25mm screw
  3 M3 nut
  6 M3 washer
  4 M5 50mm screw
  2 M5 8mm grub screw
 10 M5 nut
  8 M5 washer
  1 M8 half-nut
  1 M8 nut
  1 M8 washer


PonokoRepRapXMotorAssembly

  4 M3 12mm screw
  4 M3 16mm screw
  4 M3 20mm screw
 16 M3 25mm screw ifNEMA17
  2 M3 40mm screw
 12 M3 nut
 16 M3 nut ifNEMA17
 22 M3 washer
 32 M3 washer ifNEMA17
  4 M5 25mm screw ifNEMA23
  4 M5 nut ifNEMA23
  8 M5 washer ifNEMA23


PonokoUpperCornerAssembly

 32 4.5mm BBs ifthrust
  4 608Z skate bearing ifskate
 32 M3 25mm screw
 32 M3 nut
 64 M3 washer
  8 M8 washer ifthrust


PonokoXAxisAssembly

 17 M3 16mm screw
  1 M3 20mm screw
 19 M3 nut
 22 M3 washer


PonokoXIdlerAssembly

  1 608Z skate bearing
  4 M3 12mm screw
  4 M3 16mm screw
 12 M3 20mm screw
  8 M3 25mm screw
  2 M3 40mm screw
 24 M3 nut
 46 M3 washer
  1 M8 80mm studding
  5 M8 nut
  3 M8 washer
  2 M8 wide aka fender washer


PonokoYAxisAssembly

  4 608Z skate bearing
  8 M3 30mm screw
  8 M3 nut
 12 M3 washer
  1 M8 500mm studding
  2 M8 70mm bolt ifbolt
  2 M8 70mm studding ifstudding
  8 M8 nut
  2 M8 nut ifstudding
  2 M8 nyloc nut
 12 M8 washer


PonokoYInstallation

  4 80mm long 8mm diameter steel
  8 M5 8mm grub screw
  8 M5 nut


PonokoZAxisTensioner

  2 5mm i/d soft plastic tubing, approx 22mm long
  4 M3 12mm screw
  5 M3 25mm screw
 10 M3 nut
 14 M3 washer
  2 M5 nut
  2 M5 screw
  4 M5 washer


PonokoZFrameAssembly

  8 8mm diameter 500mm long bright steel rod
  8 M5 8mm grub screw
 10 M5 grub screw
 17 M5 nut
  1 M8 half-nut
 11 M8 nut
  2 M8 washer


PonokoZMotorAssembly

  8 M3 25mm screw
  3 M3 30mm screw
 14 M3 nut
 25 M3 washer
  4 M5 25mm screw
  1 M5 8mm grub screw
  5 M5 nut
  4 M5 washer


all

  1 0.1uF capacitor
  2 1200mm 3.5mm (#6) ball chain
  1 1200mm of 3.5mm ball chain
  1 200-300mm of nichrome wire with a resistance of about 8 ohms
  1 2200mm of 4.5mm ball chain
  1 35mm piece of 10mm diameter PTFE rod with a 3mm hole drilled down the centre
 56 4.5mm BBs ifthrust
  1 40mm long piece of M6 brass bolt with a 3mm hole drilled right down the middle
  2 520mm bright steel rod ifNEMA23
  2 5mm i/d soft plastic tubing, approx 22mm long
  7 608Z skate bearing
  7 608Z skate bearing ifskate
  1 625ZZNSK bearing
  4 80mm long 8mm diameter steel
 12 8mm diameter 500mm long bright steel rod
  4 8mm diameter 500mm long bright steel rod ifNEMA17
  2 8mm diameter 500mm long bright steel rod ifNEMA23
  3 8mm i/d compression spring approximately 16mm long
 12 M3 12mm screw
 29 M3 16mm screw
 22 M3 20mm screw
120 M3 25mm screw
 16 M3 25mm screw ifNEMA17
 13 M3 30mm screw
 20 M3 40mm screw
  3 M3 50mm screw
213 M3 nut
 16 M3 nut ifNEMA17
384 M3 washer
 32 M3 washer ifNEMA17
  2 M5 16mm screw
  6 M5 25mm screw
  4 M5 25mm screw ifNEMA23
 13 M5 30mm screw
  4 M5 50mm screw
 19 M5 8mm grub screw
 10 M5 grub screw
 54 M5 nut
  4 M5 nut ifNEMA23
  3 M5 nyloc nut
  2 M5 screw
 36 M5 washer
  8 M5 washer ifNEMA23
  1 M6 32mm o/d washer
  2 M6 dome nut
  2 M6 half- or press-nut
  2 M6 washer
  4 M8 400mm studding
  1 M8 500mm studding
  8 M8 600mm studding
  3 M8 60mm screw
  2 M8 650mm studding
  2 M8 70mm bolt ifbolt
  2 M8 70mm studding ifstudding
  1 M8 80mm studding
  2 M8 half-nut
 91 M8 nut
  2 M8 nut ifstudding
  2 M8 nyloc nut
  1 M8 studding 110mm
 79 M8 washer
 14 M8 washer ifthrust
  2 M8 wide aka fender washer
  1 PTFE tape
  1 PTFE thread sealing tape
  1 gear motor
  2 hole socket strip
  4 large M3 washer
  1 piece of hardened steel box-cutter blade
  4 small, stout springs
  1 thick, solid, insulated copper wire

-- Main.RussNelson - 30 Jan 2009